


INNOVATIVE PUMPING 
TECHNOLOGY AND I IoT

PUMPS

INNOVATION 
FOR THE WATER 

INDUSTRY

ANDRITZ AG / p +43 316 6902-2509 / pumps@andritz.com / andritz.com/pumps

More about 
ANDRITZ pumps

Are you responsible for water re-
sources management or waste water 
disposal? Are you a project manager 
of a large infrastructure project for ir-
rigation, drainage, drinking water and 
industrial water supplies, desalination 
or for flood protection? More than 165 
years of experience and comprehen-
sive know-how, form the basis for the 

high-standard of ANDRITZ pumps. 
Due to their high efficiencies, which 
are significantly above the industrial 
average, ANDRITZ pumps are highly 
cost-effective and have a long ser-
[...]
developer. With more than 
10 years of international ex-
pertise working in the infra-
structure, environment, and 
clean-tech sectors, he brings 
in-depth research focused on 
improving the competitive 
positioning, market strategy, 

and growth opportunities 
with Veolia Water Technolo-
gies.

Veolia Group is the global 
leader in optimized resource 
management. With over 
171,000 employees world-
wide, the group designs and 
provides water, waste, and 
energy management solu-
tions which contribute to the 
sustainable development of 
communities and industries. 
Through its three comple-
mentary business activities, 
Veolia helps to develop access 
to resources, preserve avail-
able resources, and to replen-
ish them. In 2018, the Veolia 
group supplied 95 million 
people with drinking water 
and 63 million people with 
wastewater service, produced 
nearly 56 million megawatt 
hours of energy and convert-
ed 49 million metric tons of 
waste into new materials and 
energy. Veolia Environne-
ment recorded consolidated 
revenue of €25.91 billion in 
2018 (USD 30.6 billion).

In broad terms, 
there are two 
general ZLD 
technologies 
that work 
to remove 
dissolved solids 
and impurities: 
thermal and 
membrane 
processes and 
frequently a 
combination of 
both in a hybrid 
form.

Innovation in 
the dissolved 
solids removal 
segment has 
brought a wave 
of emerging 
water treatment 
technologies: 
Electrodyalisis 
Reversal, Reverse 
Osmosis, 
Forward 
Osmosis, 
Membrane 
Distillation, 
Humidification, 
Freeze 
Crystallization, 
Supercritical 
Precipitation and 
others.



COVER STORY GLOBAL RISE OF ZERO LIQUID DISCHARGE

www.smartwww.in August 2019 37

POLLUTION AND IN-
CREASED demand have 
made good quality wa-
ter-scarce and expensive, 
both in terms of the direct 
cost of water and the effect 
of unsuitable water on plant 
economics and product qual-
ity.

Meanwhile, disposal 
norms are getting tighter and 
their enforcement stricter.

Ion Exchange can help 
you to effectively and eco-
nomically solve water scar-
city problems by conserving 
vast volumes of water and 
protecting the environment 
by reducing discharge while 
generating substantial sav-
ings for you.

Ion Exchange’s effluent re-
cycle solutions are integrated 
to yield optimal benefits.

For instance, recycle sys-
tems are combined with 
specialty water treatment 
chemical programs that sub-
stantially reduce water dis-
charge (for example, cooling 
tower blowdown); and state-
of-the-art effluent treatment 
plants are integrated with 
Zero Liquid Discharge (ZLD) 

processes.
These are backed by com-

prehensive operation and 
maintenance services for 
high-performance continuity.

Industries that have in-
stalled our effluent treatment, 
recycle and ZLD systems 
have gained an excellent pay-
back on their investment 
through:
•  �Assured availability of wa-

ter for process needs as well 
as low end uses.

•  �Less requirement of fresh-
water. Therefore, consider-
able savings in freshwater 
costs.

•  �Additional savings through 
the recovery of valuable 
by-products for reuse in the 
process.

•  �Compliance with pollution 
control regulations and a 
clean environment through 
reduced/ zero effluent dis-
charge.
Our ZLD system benefits 

accrued by some of our cus-
tomers:
•  �A refinery at Jamnagar 

(Gujarat, India) installed a 
water treatment plant that 
is designed to contain and 

treat all internal process/
utility wastewater and 
storm/fire water, with the 
objective of zero liquid dis-
charge.

•  �A leading fertilizer com-
pany in North India has 
installed a recycling plant 
- design capacity 128 m3/h. 
Cooling tower blow-down 
and regenerate waste from 
the demineralization plant 
are recycled and reused in 
the process.

•  �An internationally re-
nowned automotive 
manufacturing company 
has commissioned Ion 
Exchange to set-up an in-
tegrated water and waste-
water treatment and ZLD 
facility to manage waste 
generated in its manufac-
turing process and town-
ship.

•  �A leading integrated steel 
manufacturer has imple-
mented a series of near ZLD 
projects with the objective 
of reducing water conser-
vation per tonne of steel 
produced to enhance their 
competitiveness through 
reduced water footprint.

About the Author
Ajay Popat is the President 

of Ion Exchange (India) Ltd. 
He is responsible for tech-
nology, corporate marketing, 
corporate diversification and 
communication.

Mr. Popat pursued his en-
gineering degree in Plastics 
Technology from the Plastic 
& Rubber Institute, UK and 
Masters in Business Admin-
istration specializing in Mar-
keting & Strategy with honors 
from NMIMS Institute. He 
has also been conferred with 
a Fellowship by Indian Plas-
tics Institute in 2007.

Associated with Ion Ex-
change since 1994, he has 
spearheaded several ini-
tiatives in developing and 
successfully commercializ-
ing proprietary, advanced & 
sustainable technologies for 
purification & separation in 
water and wastewater treat-
ment. During his tenure, he 
successfully conceived the 
idea of a separate Environ-
ment Management business, 
which he formed through a 
joint venture between Ion 

Exchange and a leading Bel-
gium company. Under his 
leadership as a CEO of this 
joint venture (and then el-
evated to the Board of the 
Company), Mr. Popat created 
a leadership position for the 
joint venture, leading to his 
elevation as the President of 
the parent company, Ion Ex-
change (India) Ltd.

Ion Exchange (India) Ltd 
offers total water and environ-
ment management solutions 
for all sectors - infrastructure, 
industry, institutions, munic-
ipal, homes & communities, 
urban, and rural. Its 360° en-
vironment management adds 

value across the entire circuit 
- from influent water through 
potable and industrial pro-
cess water to effluent/sewage 
treatment and water recycle 
for zero discharge and waste 
to energy projects for solid 
waste management.

Ion Exchange is a manu-
facturer of world-class ion 
exchange resins for water 
and non-water applications, 
membranes, water treatment 
chemicals, and speciality pro-
cess chemicals, in ISO 9001, 
14001 and OHSAS 18001 
certified facilities. The com-
pany offers design and sup-
ply of water, process liquid, 
wastewater treatment, water 
recycle plants - packaged, 
pre-engineered and cus-
tom-built, on turnkey, BOT 
and EPC basis.

ZLD Solutions: Benefits for Various Industries
The recycle systems are combined with specialty water treatment chemical 
programs that substantially reduce water discharge (for example, cooling tower 
blow-down); and state-of-the-art effluent treatment plants are integrated with 
Zero Liquid Discharge (ZLD) processes.
By Ajay Popat

Total Water Management with Zero Liquid Discharge System for a Multinational Automobile Manufacturer



COVER STORY GLOBAL RISE OF ZERO LIQUID DISCHARGE

BEYOND EXPECTATIONS
SMART WATER & WASTE WORLD

August 201938

PHARMACEUTICAL IN-
DUSTRIES INDISCRIM-
INATELY generate a huge 
volume of liquid waste. In 
general, these liquid wastes 
are generated during the 
manufacturing of pharma-
ceuticals. Effective treatment 
of liquid waste from the phar-
maceutical industry is one of 
the key challenges due to its 
complexity and hazardous 
nature.

Typically, pharmaceutical 
industrial effluents contain 
drug residues and cleaning 
agents (from CIPs, Clean In 
Place) with high Chemical 
Oxygen Demand (COD), 
Biological Oxygen Demand 
(BOD), pharmaceutically 
active compounds such as 
hormones, toxic substances, 
antibiotics (PhACs) and Vol-

atile Organic Compounds 
(VOCs) that constitute a po-
tential threat to the entire 
ecosystem.

The continuous accumula-
tion of these compounds pos-
es a serious threat to human 
health. The highly variable 
nature and composition of 
the raw materials affect the 
composition of liquid waste 
as well. This variation in 
liquid waste composition is 
one of the key challenges en-
countered in handling liquid 
waste from the pharmaceuti-
cal industry.

Traditionally, physi-
co-chemical methods such 
as neutralization, adsorp-
tion, ion-exchange, coagula-
tion-flocculation, precipita-
tion, electrochemical process, 
chemical reduction, etc., were 

used to treat the pharmaceu-
tical industrial liquid waste 
effluent.

In many cases, the combi-
nation of the above process 
was used to achieve better 
efficiency. However, these 
physical and chemical treat-
ment processes are unable to 
meet the requirements due 
to their poor efficiency in re-
moving TDS and dissolved 
COD.

Other methods such as 
Advanced Oxidation Process 
(AOP), electro-coagulation, 
biological treatments, aerobic 
& anaerobic digestion, acti-
vated sludge, and allied pro-
cess were also used to treat 
pharmaceutical industrial liq-

uid waste effluent. These pro-
cesses were good to remove 
certain contaminants but 
not able to remove the TDS 
from the effluent completely 
to meet the liquid discharge 
quality.

Pressure driven membrane 
processes like Microfiltration 
(MF), Ultrafiltration (UF) 
and Nanofiltration (NF) were 
used as post processes for the 
physico-chemical treatment 
methods to achieve the de-
sired quality for discharge.

UF and NF methods can 
handle the low molecular 
organics and residues of the 
drug compounds but not the 
TDS and dissolved COD. Re-
verse Osmosis (RO) is well 
known for the removal of 
TDS from the pharmaceutical 
industrial effluent.

However, the RO process 
could concentrate the waste 
only to a certain percentage 
(up to 7% TDS) due to high 
osmatic strength in the con-
centration (discharging the 
RO brine is another big chal-
lenge). In many cases, the 
effluent contains 5-10% salt 

(TDS) where it is not possible 
to deploy the RO process.

Use of Zero Liquid Dis-
charge (ZLD) systems could 
solve the problem. Howev-
er, most of the ZLD systems 
use conventional distillation, 
evaporation and crystalliza-
tion methods. These conven-
tional distillation units are 
complex in nature, it occupies 
more space, consume more 
energy and requires high cap-
ital investment (especially 
for smaller capacity - 1 to 100 
m3/day where the capital cost 
of the conventional thermal 
systems is around 50k USD 
to 10k USD/m3).

As most of the pharma 
companies producing liquid 
waste with a volume of <50 
m3/day, they need to pay a 
very high capital cost. Thus, 
the companies prefer to send 
the liquid waste for dispos-
al and pay from 20$/ton to 
450$/ton as disposal cost.

Hence, inexpensive, com-
pact and environmentally 
friendly technologies are crit-
ical for brine treatment and 
Zero Liquid Discharge (ZLD) 

Resource Recovery from Pharmaceutical 
Industrial Effluents Using an Improved 
Membrane Distillation (IMD) System TS-30™
Pharmaceutical industries indiscriminately generate a huge volume of liquid 
waste. In general, these liquid wastes are generated during the manufacturing of 
pharmaceuticals. Effective treatment of liquid waste from the pharmaceutical 
industry is one of the key challenges due to its complexity and hazardous nature.
By Dr. J Antony Prince and Eddy Siswanto

Figure 1: The Highly Hydrophobic Hollow Fibre Membrane 
STOMATE®

Figure 2: The Novel Methods for Metal Finishing Industrial Effluent Treatment with Minimum Liquid 
Discharge (MLD).

Figure 3: The Novel Methods for Metal Finishing Industrial Effluent Treatment with Zero Liquid 
Discharge (ZLD).



COVER STORY GLOBAL RISE OF ZERO LIQUID DISCHARGE

www.smartwww.in August 2019 39

applications for the pharma-
ceutical industry.

Membrane Distillation 
(MD) is a thermal membrane 
process that is being consid-
ered worldwide as a low cost, 
energy-saving alternative to 
conventional separation pro-
cesses such as distillation and 
evaporation.

In MD, a membrane per-
meable to vapor but imper-
meable to liquid water sep-
arates a heated feed water 
stream from the product 
stream. Water vapor from the 
heated stream passes through 
the membrane due to the gra-
dient in the vapor pressure 
and condenses in the product 
stream. MD is a good option 
to treat the wastewater con-
taining inorganic contents. 
However, the current MD 

membrane has limitation to 
treat industrial wastewater 
containing high organic con-
tent.

The membranes are very 
sensitive to acid and organ-
ic solvents that will alter the 
membrane surface leading 
to membrane wetting. If the 
membrane undergoes wet-
ting, it will allow the con-
taminant to pass through the 
membrane and hence this 
process has limitation in op-
erating to treat pharmaceuti-
cal industrial effluent.

Several methods have been 
explored to prevent mem-
brane wetting. The current 
solution to wetting is to apply 
a finely porous hydropho-
bic coating, which helps to 
increase the hydrophobicity 
while maintaining acceptable 

porosity. However, it reduces 
the pore size of the mem-
brane, which in turn reduces 
the performance.

Another method to in-

crease the hydrophobicity is 
by introducing fluoride-con-
taining polymers or additives 
into the dope solution.

Memsift Innovations Pte 

Ltd has developed a unique 
highly hydrophobic hollow 
fibre membrane STOMATE® 
for MD application using 
proprietary material that 
contains 10X higher fluorine 
atoms per unit compared to 
current material. It can over-
come the wetting issue in 
MD.

In addition, Memsift also 
has an Improved Membrane 
Distillation (IMD) process 
TS-30™ that utilizes the tem-
perature difference and the 
pressure difference across the 
membrane as a driving force. 
The system works on the 
principle of expansion-evap-
oration and the STOMATE® 
functions as the porous plug 
or the expansion valve in the 
system.

This process helps to in-
crease the mass transfer due 

to heat loss and helps to 
recover the heat, which im-
proves the thermal efficiency 
of the entire system. The sys-
tem operates at relatively low 

temperature and pressure 
compared with the conven-
tional evaporation and other 
thermal-based separation 
processes.

Memsift has also devel-
oped a new generation crys-

tallizer GRAVITY™ that 
works in the principle of 
centrifugal force and grav-
itational force with some 
temperature difference. The 
newly developed crystallizer 
requires one-third of the en-
ergy that is being used for the 
conventional crystallizers.

The IMD system can be 
operated with minimum 
pre-treatment for the phar-
maceutical industry and the 
crystallizer can be used as a 
post-treatment to the IMD 
system to recover more water 
that makes the whole system 
to Zero Liquid Discharge 
(ZLD). By doing so, we would 
be able to recover resources 
like metal salts and catalyst.

Figure 2 & 3 show the novel 
methods for pharmaceutical 
industrial liquid waste efflu-
ent treatment with Minimum 
Liquid Discharge (MLD) and 
Zero Liquid Discharge (ZLD).

Recently, four different 
case studies were carried out 
for a pharmaceutical compa-
ny in Singapore. The effluents 
were collected from various 

Figure 4: The Concept of Circular Economy in Pharmaceutical Industrial Effluent Treatment

Figure 5: Pilot Scale TS-30™ IMD System

Table 1: Product Quality and the Discharge Limit

Memsift 
Innovations 
Pte Ltd has 
developed a 
unique highly 
hydrophobic 
hollow fibre 
membrane 
STOMATE® for 
MD application.

Water Quality Parameter Sewer Discharge Limit Permeate Quality
Total Dissolved Solid (TDS) 3000 ppm <300 ppm
Total Suspended Solid (TSS) 400 ppm <2 ppm

Chemical Oxygen Demand (COD) 600 ppm <100 ppm
Chloride (as Chloride Ion) 1000 ppm <100 ppm

Sulphate (SO4) 1000 ppm <100 ppm
pH 6-9 7.6±0.2

Grease and Oil 60 ppm <2 ppm



COVER STORY GLOBAL RISE OF ZERO LIQUID DISCHARGE

BEYOND EXPECTATIONS
SMART WATER & WASTE WORLD

August 201940

processes such as chemical 
synthesis/ production and 
cleaning. Three case stud-

ies were carried out without 
crystallizer as per the process 
described in Figure 2 and one 

case study was with our new-
ly developed GRAVITY crys-
tallizer as per the process de-